TEST REPORT

Report Number. ...............................  HA0123NB030930SFO
Applicant’s name....................c....... : NINGBO HOME-DOLLAR IMP. & EXP. CORP.
Applicant’s address ...................... : 69 Guangyuan Road, Jiangbei District, Ningbo City

Name of manufacturer ................... : NINGBO HOME-DOLLAR IMP. & EXP. CORP.

Address of manufacturer............... : 69 Guangyuan Road, Jiangbei District, Ningbo City

Name of factory (ies)...........cc........ : NINGBO HOME-DOLLAR IMP. & EXP. CORP.

69 Guangyuan Road, Jiangbei District, Ningbo City

Address of factory (ies) ................:
Product Name...................cc....c..o.....:  2PC Clever carry belt
Trade Mark(s)..........coccceeevveeveeeeees. N/A

Model NO. .......cooovveviviit e : 6440

Ratings ........... o o sicatitls NJA

Total number of pages................... . 3pages

Standard ............ccooeiiniccinir . Test according to customer requirements
Date of Receipt sample.................. : March 16, 2023

Date of Test...........ccoovenen. et March 23, 2023

Date of issue ..........cccoovvveeeeiiiiinnnll March 29, 2023

Test Report Form No..................... : HATEK_CZ
TestResult...........c..ccoooieiienvie :  Pass

Prepared By:
Ningbo HATEK Co., Ltd.
6F, No. 65, Mujin Road, National Hi-Tech Zone, Ningbo, Zhejiang 315013, China
Tel: +86-574-87171888 E-mail: info@hatek.com.cn

Rick Chen / Project Engineer
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Test item and result:
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Test Item Test Requirement | Acceptance Conditions Test Result Test Conclusion
Load-bearin The sample is not fall
: 90kg. 60 mins No drop/break P Pass
test and break
Load-bearing ] The sample is not fall
125kg, 30 mins No drop/break Pass
test and break

This document cannot be reproduced except in full, without prior written approval of HATEK. Any unauthorized alteration, forgery or falsification of
the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated
the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.
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Photos:

S
------------- End of test report -------------
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